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JIEYANG CITY HUIBAOCHANG ELECTRIC CO., LTD.

I 2R A 4 B TR S XA AR TH 28 Tl [X

RONGDONG OLD WALLED INDUSTRIAL,RONGCHENG DISTRICT, JIEYANG CITY,
GUANGDONG PROVINCE

PAF SRR 2 A B R d 5 . B RV 2 1R B RRA

The following sample(s) and sample information was/were submitted and identified by/on the behalf

ERELR S Ploe

Sample Name Hloe

R R HLEE

Material HAL AR

FE LRI H 3 2018.03.08

Sample Received Date Mar. 8§, 2018

FE SRS H 2018.03.08-2018.03.10 ‘&%

Testing Period Mar. 8,2018 to Mar. 10, 2018 4@\@ <

N

I E SR WRAE 2 ESR, XS iR ke A G (Pb), 4% (Cd), 7k (He), 75 i & C'
B (Cr(VD), WP (PBBs), ¥ 2ERk(PBDEs), 4B WRARE (OBP, |79 2
BBP, DEHP, DIBP) #EATillix . 2 te

Test Requested As specified by client, to test Lead(Pb), Cadmium(Cd), Mercury(Hg), Hexavalent *&R;o;
Chromium(Cr(V1)), Polybrominated Biphenyls(PBBs), Polybrominated Diphenyl
Ethers (PBDEs), Phthalates (DBP, BBP, DEHP, DIBP) in the submitted sample(s).

AL 4 5 AR 25 2R GEZ e

Test Method/Test Result(s) Please refer to the following page(s).

T ot A7 Az R %«4’/3@73
;s s — Reviewed by
o A 5
Date 2018.03.10
EEH%; No. R169562062
2218 Technical Manager
[iEaiag =iz FM=EZEFHETHIES W= 4 SLEMEEMF#

2l Group Co.Ltd. CTIBuilding, Ne. 4, Linxian 3rd read, Xin'an Strest, Bao®an District, Shenzhen, P.E. China
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M AKTE Test Method
MR A B
AT Pk e
Measured
Test Item(s) Test Method Equipment(s)
o IEC 62321-5:2013 ICP-OES
Lead(Pb)
i IEC 62321-5:2013 ICP-OES
Cadmium(Cd)
&K 1IEC 62321-4:2013 ICP-OES
Mercury(Hg)
BN
N IEC 62321-7-1:2015 UV-Vis

Hexavalent Chromium(Cr(VI))

ES e IEC 62321-6:2015 GC-MS
Polybrominated Biphenyls(PBBs)

Z LR IEC 62321-6:2015 GC-MS
Polybrominated Diphenyl Ethers (PBDEs)

AL e — A
B R IEC 62321-8:2017 GC-MS
Phthalates (DBP, BBP, DEHP, DIBP)

| 220\ =l )3 1)
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FEIU 45 SR Test Result(s)

WA H Tested Item(s) £5 B Result TR H R MDL
£t Lead(Pb) N.D. 2 mg/kg

5% Cadmium(Cd) N.D. 2 mg/kg

7K Mercury(Hg) N.D. 2 mg/kg
75 8% Hexavalent Chromium(Cr(VI)) ND. ’ 0.10 pg/cm? (LOQ)
VAT B Tested Item(s) 5 B Result ik R MDL
ZJREXZE Polybrominated Biphenyls(PBBs)

—{RIEZE Monobromobiphenyl N.D. 5 mg/kg

T REXR Dibromobiphenyl N.D. 5 mg/kg

= VRELA Tribromobiphenyl N.D. 5 mg/kg
VUVRERZR Tetrabromobiphenyl N.D. 5 mg/kg
FLIREEK Pentabromobiphenyl N.D. 5 mg/kg
INIRBEZR Hexabromobiphenyl N.D. 5 mg/kg
LIREEIK Heptabromobiphenyl N.D. 5 mg/kg
JUIREER Octabromobiphenyl N.D. 5 mg/kg
JLERBEZE Nonabromobiphenyl N.D. 5 mg/kg
+RBEZE Decabromobiphenyl N.D. 5 mg/kg
WA H Tested Item(s) Z55R Result JrERH PR MDL
Z IR _KBf Polybrominated Diphenyl Ethers (PBDEs)

— R KW Monobromodiphenyl ether N.D. 5 mg/kg
TR TIKWE Dibromodiphenyl ether N.D. 5 mg/kg
=R " ZKlF Tribromodiphenyl ether N.D. 5 mg/kg

VYR —2KHF Tetrabromodiphenyl ether N.D. 5 mg/kg
TLiR — KWk Pentabromodiphenyl ether N.D. 5 mg/kg

751 2K Hexabromodiphenyl ether N.D. 5 mg/kg
LR IR Heptabromodiphenyl ether N.D. 5 mg/kg
J\IR — 2Kk Octabromodiphenyl ether N.D. 5 mg/kg
JLIR — 2K Nonabromodiphenyl ether N.D. 5 mg/kg
1R KW Decabromodiphenyl ether N.D. 5 mg/kg
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VRRTA B Tested Item(s)

?S% Result

FER PR MDL

42— FEREE Phthalates (DBP, BBP, DEHP, DIBP)

AB%E —HEZ — T fi5 Dibutyl
phthalate(DBP)
CAS#:84-74-2

N.D.

50 mg/kg

AR HER T AR EERE Butyl benzyl
phthalate(BBP)
CAS#:85-68-7

N.D.

50 mg/kg

BHR R — (2-2F) O Di-

N.D.

50 mg/kg

(2-ethylhexyl) phthalate(DEHP)
CAS#:117-81-7

AR —HR — 5% Tl Diisobutyl N.D. 50 mg/kg
phthalate(DIBP)
CASH#:84-69-5

TR i /R AL A AR 26 )8

Tested Sample/Part Description Metal with silver-gray plating

BE:

Remark:

R

Note:

PTG, R, RZHERDTEEER.

N.D. = KA ChFJridke PR e 2 R)

-mg/kg =ppm= H I3 —

-LOQ=EEIR, FSHHHIE EIR90.10 pg/om?

AR IR EE/NT0.10 pg/em?, B S ARAS H NS

The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.
-MDL = Method Detection Limit

-N.D. = Not Detected (<MDL or LOQ)

-mg/kg = ppm = parts per million

-LOQ = Limit of Quantification, The LOQ of Hexavalent chromium is 0.10 pg/cm?
-Y The sample is negative for Cr(VI) — The Cr(VI) concentration is below 0.10 pg/cm?. The
coating is considered a non-Cr(VI) based coating.

ERERROBIRE R ORI, HE. D AHREES . AV REREERA.

The testing data and result(s) in this report is(are) just for scientific research,
education, internal quality control and product development etc.
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T HFE Test Process

1. #(Pb), (Cd)
Lead(Pb), Cadmium(Cd)
FrE AT EsaFY
Weigh sample and place it —
ina wvessel

HERE

hoASH BRI
::> Cigest the sammple

A dd digesti on reagent

A= B "
RIAEsEE o FEE
Dnr & shingy Fesidue
A1kali Fusiorn! i HE
'EHI;?;:{;;ES EETLTER Acid D gsolution Filtration
Analyzed by 41 DMMakeup with
ICP%ES deionized water —
T
Solution
2. 7k (Hg)
Mercury(Hg)

PR T R A 25 A R TETHOB R R SRR
Weigh sarnple and placeitina 2 s 44 digestion reagent ——>| Digest sample in micowave
i crowave digest on wessel digestion owrern

N Ao/

PR B ATA -
= =
o Ralag {:: Fesdue
21k=li Fusi o s
HHICP-OES FETFAEES Acid Dissalution Filtration
s34 | Make up with
Analyzed by dei anized water
ICP-OES e
W
Solution
3. 73 (Cr (VD))
Hexavalent Chromium(Cr(VI))
B 38 &= s 5 FH @k 7k ZEHR, iT R R A
Takea portionof —" Extraction with — Filter and retnowve
the sample boiling water the sample
. R
FUV-Vissy #f 2 S i HiE RN pH
S— S— Adjustthe pH walue
Analyzed by TV -Vis Addtest solution .
of the solution
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4. BB (PBBs), IRk (PBDEs)
Polybrominated Biphenyls(PBBs), Polybrominated Diphenyl Ethers (PBDEs)
WEESRTEETR AANEHNER R4 B
Weigh sampleandplace  —0 Extracted with
itina thimble organic solwent Concentrate the extract
ACC-MIH T AEfasTE EEFIEHESERA
d— Ilalkeup with Transfer the extractintoa
Arnalyzedby GC-IE Drganjc aolvent wolumetric flasic
5. 4FZ —FERFE (DBP, BBP, DEHP, DIBP)
Phthalates (DBP, BBP, DEHP, DIBP)
WEHRTEET AANEHNER R4 R
Weigh sampleandplace  —3 Ezxtracted with
itina thimble organic solwvent Concentrate the extract
FCC-MSH T AEEHES EEFIEREEERA
d— Ilalkeup with Transfer the extractintoa
Analyzedby GC-ME organicsolvent wolumetric flask

NSy 7
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Fan B A

Photo(s) of the sample(s)
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*** End of report ***

75 B Statement:

Lo AR ot N B B SR i T g 5 O K
This report is considered invalidated without approval signature, special seal and the seal on the perforation;
2. AR BERE B B HIEE AL, FRIEE N RS DT, CTURAZ SE L S
The sample(s) and sample information was/were provided by the client who should be responsible for the
autenticity which CTI hasn’t verified,
3. AR R AR AU MR i A 5T
The result(s) shown in this report refer(s) only to the sample(s) tested,
4. RACTIHRIHFE, MG EHIAMR S
Without written approval of CTI, this report can’t be reproduced except in full;
5. ARSI S P RISE LA R S SCNER =R, PO,
In case of any discrepancy between the English version and Chinese version of the testing reports (if
genrated), the Chinese version shall prevail.

Hotling: 400-6788-333  www.cti-cert.com  E-mail: info@cti-cert.com  Complaint call: 0755-33681700 Complaint E-mail: complaint@cti-cert.com
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